

International Journal of Stem Cells and Medicine

Review Article

Clinical Advances in Pharmacotherapy for Acute Kawasaki Disease

Fangfang Ma¹, Hong Liu¹, Tiantian Han¹, Wei Han¹, Fuyong jiao^{1*}

¹Shaanxi Provincial Kawasaki Disease diagnosis and Treatment Center Children's Hospital, People's Hospital of Shaanxi Province, XI'AN-710068, China.

***Corresponding Author:** Fuyong jiao, Shaanxi Provincial Kawasaki Disease diagnosis and Treatment Center Children's Hospital People's Hospital of Shaanxi Province, XI'AN-710068, China.

Received Date: 01 December 2025; **Accepted Date:** 01 January 2026; **Published Date:** 05 January 2026

Copyright: © 2026 Fuyong jiao, this is an open-access article distributed under the Creative Commons Attribution License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Abstract

Kawasaki disease (KD) is an acute, self-limiting vasculitis that predominantly affects children under 5 years old. The precise etiology and pathogenesis of KD remain incompletely understood. This multisystem disorder represents the most common cause of acquired heart disease in children and may lead to coronary artery lesions (CALs), with severe complications including myocardial infarction and sudden cardiac death. Consequently, standardized treatment during the acute phase is of paramount importance to reduce coronary complications. This article focuses on recent advances in pharmacotherapy for acute-phase KD, aiming to inform clinical management strategies.

Keywords: Kawasaki disease, Pharmacotherapy, Clinical Advances, Heart disease, Children, Heart disease, Coronary artery lesions.

Introduction

Since its initial description in 1967, Kawasaki disease (KD) has been studied for over five decades, yet its precise etiology and pathogenesis remain incompletely elucidated. Current evidence suggests that KD arises from complex interactions among genetic, environmental, and immunological factors. The incidence rate of KD in East Asian children is far higher than that in European and American children, and the report also shows with surveillance data indicating a rising trend in China [1]. Untreated acute-phase KD can lead to serious complications, most notably coronary artery abnormalities including coronary artery aneurysms (CAAs), thrombosis, stenosis, and even sudden cardiac death. KD has become the leading cause of acquired heart disease in children across developed countries and regions [2], with approximately 25% of untreated patients developing coronary artery lesions (CALs) [3]. The main goal of acute phase treatment is to alleviate or terminate inflammatory reactions, neutralize antibodies and toxins, and prevent the occurrence and development of CAL. Consequently, acute-phase management is critically important in KD. Multiple international

guidelines have been established to standardize diagnosis and treatment., including the Scientific Committee of the Japanese Society of Pediatric Cardiology and Cardiac Surgery (JSCCCS) jointly published the "Medical (Drug) Treatment Guidelines for Acute Kawasaki Disease (Revised 2020 Edition)" in 2021, and China also published the "Evidence based Guidelines for the Diagnosis and Treatment of Kawasaki Disease in Children (2023)" in 2023. These consensus documents aim to: Optimize diagnostic and therapeutic protocols, standardize pharmacotherapy, reduce acute KD complications, decrease hospitalization costs. This article synthesizes contemporary global research to provide a comprehensive review of acute KD management, especially in terms of clinical medication selection, dosing optimization, and medical cost-effectiveness.

Acute Phase Treatment Evaluation of KD

KD is a self-limiting systemic vasculitis predominantly affecting children under 5 years of age. Its exact pathogenesis and

etiology remain elusive, and the absence of specific diagnostic tests necessitates clinical diagnosis based on characteristic features combined with manifestations of multisystem vasculitis, supported by laboratory investigations and echocardiography. Diagnosis mainly relies on clinical features combined with the manifestations of systemic vasculitis and auxiliary examinations such as laboratory and echocardiography for clinical diagnosis [4]. For patients diagnosed with KD, early intervention is imperative to mitigate acute-phase inflammation and prevent coronary artery lesions (CALs). Japanese guidelines [5] recommend that IVIG treatment should be given no later than the 7th day before the onset of extensive arteritis. Even in IVIG-nonresponsive patients and has persistent or recurrent fever, treatment should strive to start on the 9th day of the disease, before coronary artery dilation, to reduce fever and inflammatory markers that cause vasculitis as early as possible, such as C-reactive protein (CRP). Current primary treatments for acute KD includes standard therapy, initial combination therapy, additional therapy, and complementary therapy. High-dose IVIG plus aspirin remains the standard initial regimen. However, approximately 10-20% of patients exhibit IVIG resistance. With the continuous deepening of research, second-line and third line treatment drugs have also achieved good therapeutic effects. So far, drugs used for acute KD treatment include immunoglobulin, steroids, immunosuppressants, biologics, etc. Notably, Kawasaki disease shock syndrome (KDSS) is a critical variant of KD, presents with hypotensive shock, impaired left ventricular systolic function, consumptive coagulopathy, multiorgan dysfunction [5]. Due to its stronger inflammatory response and high proportion of incomplete KD, it is easy to miss diagnosis, resulting in an increased incidence of CAL and requiring intensive treatment. Since the outbreak of COVID-19, a disease similar to Kawasaki disease like children's multiple system inflammatory syndrome (MIS-C) has been more and more reported. MIS-C is a serious high inflammatory reaction state that occurs 2-6 weeks after the infection of COVID-19 in children, mainly manifested as damage to digestive tract, skin mucous membrane and cardiovascular system [6]. With the normalization of the COVID-19, we also need to pay attention to the identification of two diseases in clinical practice to prevent some children with Kawasaki disease from being misdiagnosed as MIS-C. At present, there is still no consensus on the treatment of MIS-C, which mainly includes pathogenic microorganism therapy, supportive therapy, and immune regulation therapy, while IVIG and steroid hormones are still used as first-line treatments.

Acute Phase Medication for KD

Intravenous Immunoglobulin (IVIG)

Since Furusho et al. first reported the use of IVIG for Kawasaki disease (KD) treatment in 1984 [7], IVIG remains the

safest and most reliable treatment method for KD. The most dependable anti-inflammatory therapy for acute KD is the early administration of high-dose intravenous immunoglobulin. IVIG therapy is also the most effective method for reducing the risk of coronary artery abnormalities (CAA) development [8]. IVIG is indicated in virtually all patients with typical febrile acute KD meeting diagnostic guidelines who are at risk for CAA complications. Guidelines also recommend initiating high-dose IVIG treatment as soon as possible after KD diagnosis to maximally reduce the risk of CAA occurrence [4]. Historically IVIG dosing regimens included a single-dose protocol (2 g/kg/day) and a divided-dose protocol (200–400 mg/kg/day for 3–5 days). Extensive clinical research has been conducted regarding IVIG dosage and administration methods. Current clinical findings demonstrate that the single-dose regimen significantly reduces CAA incidence, shortens fever duration, and decreases the need for additional treatments [9]. Consequently, high-dose IVIG therapy is now universally recommended for KD patients. Although high medical costs have prevented a consensus on the maximum therapeutic dose for larger and more severely affected children, a single 2 g/kg dose is recommended. Infusion rates vary among different IVIG preparations. In Japan and China, a single dose of IVIG (2 g/kg) is typically administered intravenously over 12–24 hours, while in the US, it is given over 10–12 hours. The recommended initial infusion rate is 0.01 mL/kg/min [equivalent to 30 mg/kg/h for 5% IVIG], maintained for 15–30 minutes. The rate can then be increased to 0.02 mL/kg/min. If well tolerated, it may be adjusted to 0.04 mL/kg/min, and finally to a maximum rate of 0.08 mL/kg/min. During IVIG administration, physicians should closely monitor for the development or worsening of heart failure due to rapid volume load and ensure the infusion is not administered too quickly. For patients who are non-responsive to initial IVIG therapy defined as those with persistent or recurrent fever of any degree occurring between 36 hours and 2 weeks after starting initial IVIG treatment early retreatment with IVIG (again at 2 g/kg) is still recommended. Alternatively, infliximab may be combined with this second IVIG dose. Studies have shown that combination therapy with infliximab is more beneficial for IVIG-resistant KD patients [10]. However, as IVIG is a blood product, although complications are infrequent, potential side effects include chills, shock (cyanosis, hypotension), allergic reactions, aseptic meningitis, hemolytic anemia, jaundice, acute renal failure, thrombocytopenia, and pulmonary edema. It is particularly crucial to monitor immediately after starting the intravenous infusion for symptoms such as chills, shivering, coma, restlessness, tremor, cyanosis, hypotension, or shock [11]. To be aware of potential myocardial damage and heart failure during the acute phase, close attention should be paid to the rapid increase in circulating blood volume and changes in vital signs during intravenous infusion [12].

Antiplatelet Agents

Aspirin (ASA)

The combination of IVIG and ASA currently serves as the standard treatment for KD. ASA is a non-selective cyclooxygenase (COX) inhibitor. Its primary mechanism involves the irreversible acetylation of the serine residue at position 529 of COX-1, thereby inactivating COX-1. This inhibits arachidonic acid metabolism, leading to reduced production of its metabolite thromboxane A₂ (TXA₂), and consequently suppresses platelet aggregation [13]. There is debate regarding the optimal ASA dose during the acute phase of KD, as high-dose ASA exerts non-specific anti-inflammatory effects, while low-dose ASA primarily exhibits antiplatelet activity.

Current Chinese guidelines recommend:

Acute phase: 30–50 mg/(kg·d), divided into 2–3 oral doses. After fever subsides for 48–72 hours or by day 14 of illness: Reduce to 3–5 mg/(kg·d), administered as a single daily dose (SID).

Duration: Maintain low-dose ASA for 6–8 weeks. Children who develop coronary artery lesions (CAL) require continued ASA until coronary arteries normalize.

Potential complications of ASA include hepatic impairment, shock, allergic reactions, gastrointestinal ulcers, recurrent epistaxis (nosebleeds), and melena (black, tarry stools). If these complications occur, dose reduction or discontinuation of ASA is necessary. ASA can be routinely used in patients presenting with abnormal liver function on admission, ****but requires close monitoring**** of liver enzymes. If significant liver dysfunction develops during ASA therapy^{**}, dose reduction or discontinuation should be considered. Crucially, KD patients concurrently infected with influenza or varicella (chickenpox) are at risk of developing Reye's syndrome when treated with high-dose ASA. Therefore, IVIG alone is recommended for initial treatment in these cases. Subsequent antiplatelet therapy should utilize dipyridamole or clopidogrel instead of ASA. For children on long-term low-dose ASA if they develop symptoms of influenza or varicella, or have close contact exposure to these infections, it is advisable to discontinue ASA for 2 weeks and substitute with clopidogrel during this period. Children receiving long-term low-dose ASA are advised to receive prophylactic influenza vaccination, and close monitoring for relevant clinical symptoms is essential [14].

Other Antiplatelet Agents

Anti-platelet agents with different mechanisms include clopidogrel and dipyridamole. Clopidogrel, an adenosine diphosphate (ADP) receptor P₂Y₁₂ antagonist, is converted to its active metabolite by the cytochrome P450 enzyme system in hepatocytes. The active metabolite irreversibly binds to the platelet surface ADP receptor P₂Y₁₂, inhibiting ADP-mediated activation of the glycoprotein IIb/IIIa complex, thereby suppressing platelet activation and aggregation. It also pos-

sesses fibrinolytic and thrombolytic effects with minimal adverse reactions [15]. The recommended dosage is 0.2 mg/kg once daily for children under 2 years old and 1 mg/kg once daily for children aged 2 years and above. Adverse effects of clopidogrel may include fatigue, dizziness, gastrointestinal reactions, and bleeding, though hepatic impairment is rare.

Dipyridamole primarily inhibits platelet adhesion and aggregation through multiple mechanisms. However, due to its vasodilatory effect, it may reduce blood flow in distal aneurysms, leading to a steal phenomenon. Thus, it is not recommended for children with severe coronary obstruction or for long-term use. Adverse reactions such as chest pain, angina, and headache may occur. If adverse reactions develop, the dose may be reduced or discontinued as appropriate. The recommended dosage is 3–5 mg/(kg·d), administered orally in three divided doses.

Other Anticoagulant and Thrombolytic Agents

Anticoagulants

Anticoagulants primarily include warfarin and heparin. Warfarin exerts its anticoagulant effect by inhibiting the synthesis of coagulation factors II, VII, IX, and X, thereby preventing thrombus formation in coronary artery aneurysms (CAAs) [16]. The dosage is 0.16 mg/kg/d once daily for children under 12 months of age, and 0.04–0.10 mg/kg/d once daily for children aged 1 to 15 years. According to guidelines [17], patients with coronary artery lesion (CAL) risk classification grade IV or higher require combined therapy with low-dose aspirin and warfarin. The dosage should be adjusted based on PT-INR, with a target range of 1.5–2.5. During the acute phase, warfarin is less effective in controlling inflammatory responses, and time is needed for disease stabilization. Low molecular weight heparin (LMWH) is preferred in the acute phase due to its rapid onset and anti-inflammatory effects. Once the condition stabilizes and coronary aneurysm expansion ceases, LMWH may be switched to oral warfarin. Since warfarin takes 3–7 days to take effect, the two agents should overlap for 3–7 days. The most significant side effect of warfarin is bleeding (e.g., nasal, gingival, intracranial, or intra-abdominal hemorrhage). Warfarin is also considered teratogenic; administration 6–9 weeks before pregnancy may cause skeletal malformations, cartilaginous deformities, and microcephaly [18]. Heparin is indicated for giant CAAs, myocardial infarction, and thrombosis within CAAs. For thrombolysis, heparin is administered as a continuous infusion at 10–20 U/kg/h, with close monitoring of coagulation parameters and bleeding. Physicians should monitor for heparin-induced thrombocytopenia (HIT), bleeding, hepatic dysfunction, alopecia, rash, and diarrhea during use [19]. Generally, anticoagulants are unnecessary for patients without CAAs, but combined aspirin (ASA) and anticoagulant therapy in patients with giant CAAs can prevent long-term cardiac complications.

Direct Oral Anticoagulants (DOACs)

This class of drugs directly inhibits thrombin and factor Xa to exert anticoagulant effects, primarily used for preventing thrombosis in atrial fibrillation and venous thromboembolism [20]. In adults, they are indicated for preventing hemorrhagic stroke and systemic embolism in non-valvular atrial fibrillation, as well as for treating and preventing recurrent deep vein thrombosis and pulmonary embolism. Adult dosages include: dabigatran ester 150 mg twice daily, rivaroxaban 15 mg once daily, apixaban 5 mg twice daily, and edoxaban 60 mg once daily (30 mg for patients weighing <60 kg). Pediatric dosages have not yet been established. In the future, DOACs may serve as alternatives to warfarin and heparin.

Thrombolytic Agents

Myocardial infarction frequently occurs within 2 years after Kawasaki disease (KD) onset, primarily due to acute coronary obstruction caused by intraluminal thrombosis in aneurysms. The Japan Pediatric Society guidelines recommend thrombolytic therapy as more suitable for children due to their smaller body size and lower risk of bleeding complications. Thrombolysis is indicated for acute coronary obstruction in KD and should ideally be initiated within 12 hours of acute myocardial infarction onset; efficacy diminishes significantly beyond this timeframe. The most commonly used thrombolytic agents in pediatrics include:

Tissue plasminogen activator (tPA): 0.5 mg/(kg·h) for 6 hours. Urokinase: Single bolus of 4,400 U/kg over 10 minutes, or 1,000–4,000 U/kg over 30 minutes (less effective than tPA). Concomitant aspirin and low-dose heparin (10 U/kg/h) should be administered during thrombolysis. Coagulation parameters and bleeding must be monitored, with fibrinogen maintained >1.0 g/L and platelets >50×10⁹/L. Clinical experience with thrombolytic agents in pediatrics remains limited. Potential complications include intracranial hemorrhage, hemorrhagic infarction, gastrointestinal bleeding, pulmonary hemorrhage, allergic reactions, and shock [21].

Glucocorticoids

The role of glucocorticoids in Kawasaki disease (KD) treatment has evolved significantly in recent years. Initially used cautiously due to concerns about increased coronary aneurysm risk, they are now increasingly recommended in guidelines for refractory KD as part of combination therapy. Monotherapy with glucocorticoids is not advised as first-line treatment for KD.

Glucocorticoids exert potent anti-inflammatory and immunosuppressive effects, rapidly and effectively controlling KD vasculitis and mitigating the risk of coronary artery remodeling [22]. Their mechanism involves binding to cytoplasmic steroid receptors to inhibit gene transcription of inflammatory proteins while promoting transcription of anti-inflammatory proteins. This suppresses the production of inflammatory cytokines (e.g., TNF- α , IL-6, IL-8, G-CSF), chemokines, and

cell adhesion molecules, while enhancing anti-inflammatory proteins (e.g., lipocortin), thereby attenuating vasculitis [23]. For IVIG-nonresponsive KD or children with persistent inflammation markers complicated by CAA or peripheral aneurysms, glucocorticoids are recommended as first-line therapy.

Dosage:

Prednisone: 1–2 mg/(kg·d) as a single morning dose (max. 60 mg/d).

Methylprednisolone: 1–2 mg/(kg·d) IV, 1–2 times daily. Transition to oral prednisone (1–2 mg/(kg·d) once stabilized, followed by a 15-day taper.

For IVIG-nonresponsive KD, options include a second IVIG dose or IVIG combined with prednisone/methylprednisolone at the above doses, with close monitoring for adverse effects. For KD Shock Syndrome (KDSS) or KD with Macrophage Activation Syndrome (MAS): High-dose methylprednisolone pulse therapy is recommended for its potent and rapid immunosuppressive effect on vasculitis [24]. This therapy significantly suppresses cytokine production and modulates inflammatory gene transcription, controlling inflammation and CAA development. It is used either: As initial therapy for predicted IVIG non-responders. As rescue therapy for confirmed IVIG non-responders.

Dosage: 10–30 mg/(kg·d) IV over 2–3 hours for 1–3 days.

Adverse effects: Sinus bradycardia (6–82%), hypertension (10–91%), hyperglycemia (6–55%), and hypotension (6–9%). Prophylactic H₂ blockers or antacids may be considered for gastric protection, though evidence is limited [25].

Important considerations:

Anticoagulation with heparin (10 U/(kg·d) continuous infusion over 24 hours) or LMWH is recommended 2 hours before initiating pulse therapy [4]. Disease activity monitoring is challenging during glucocorticoid therapy, as they mask inflammatory markers (e.g., fever, CRP). Regular blood tests, echocardiography, and coagulation monitoring are essential. Suspected relapse warrants prompt intervention.

Biologic Agents

Infliximab (IFX)

Infliximab, a monoclonal antibody against tumor necrosis factor-alpha (TNF- α), has become a crucial rescue or adjunctive therapy for KD, particularly refractory cases. It inhibits inflammatory pathways and controls vasculitis by specifically blocking TNF- α [26]. Growing evidence confirms the safety and efficacy of IFX in IVIG-nonresponsive KD, with some studies suggesting superior outcomes compared to IVIG combined with glucocorticoids [27]. Optimal timing and indications for use vary regionally. A retrospective Chinese study of 68 children demonstrated favorable efficacy and safety in IVIG/glucocorticoid-nonresponsive KD patients with progressive CAAs [28], though large-scale randomized controlled trials (RCTs) are needed to refine treatment timing.

Dosage: 5 mg/kg as a single 2-hour intravenous infusion.

Adverse effects: Infusion reactions, rash, viral infections, transient hepatomegaly, reactivation of latent tuberculosis or viral hepatitis, exacerbation of heart failure, and infections linked to live attenuated vaccines [29].

Etanercept

Etanercept is a dimeric fusion protein combining the extracellular domain of the human TNF receptor (p75) with the Fc segment of immunoglobulin G (IgG1). It functions as a soluble "decoy receptor," binding TNF- α with high affinity in circulation to prevent its interaction with cell-surface receptors. It features a short half-life and low side-effect profile. Preliminary RCTs suggest etanercept as adjunctive therapy to IVIG may reduce IVIG resistance and mitigate coronary dilation, but optimal dosing and efficacy require further prospective studies. Anti-IL-6 receptor antibody (tocilizumab) and IL-1 antagonist (anakinra) have also been reported in KD treatment but warrant further investigation.

Immunosuppressive Agents

Cyclosporine A (CsA)

CsA is a calcineurin inhibitor that suppresses T-cell activation by binding calcineurin, a key signaling molecule in immune cell activation. This blocks transcription of pro-inflammatory cytokines implicated in KD vasculitis [30], positioning CsA as a potential agent to halt arterial inflammation. The American Heart Association suggests CsA for refractory KD after failure of second IVIG, IFX, or glucocorticoids, but not as routine therapy.

Dosage: Oral CsA 5 mg/(kg·d) divided twice daily before meals for 5 days. Trough plasma concentration (day 3 pre-dose) should be maintained at 60–200 ng/mL, with dose adjustments based on levels.

Monitoring: Watch for hyperkalemia, hypomagnesemia, and hirsutism. No severe KD-specific adverse events reported to date [31].

2.6.2 Methotrexate (MTX)

Low-dose MTX, an antimetabolite used in oncology and rheumatology, shows promise in suppressing vasculitis in IVIG-nonresponsive KD. It rapidly reduces fever, improves symptoms, and normalizes acute-phase inflammatory markers [32].

Dosage: Oral MTX 10 mg/m² weekly (max. 16 mg).

Response: Fever typically resolves within 24 hours; CRP declines significantly within a week.

Adverse effects: Nausea and vomiting are common concerns. Evidence is limited to retrospective studies, with no RCTs conducted.

Protease Inhibitors

Ulinastatin (UTI)

UTI, a human urinary trypsin inhibitor produced by multiple organs (e.g., liver, kidneys, pancreas), reduces vascular endothelial damage by inhibiting proteolytic enzymes and in-

flammatory cytokines released by neutrophils [33]. It may be used alongside IVIG as initial therapy or as adjunctive treatment for IVIG non-responders.

Dosage: Optimal pediatric dosing is undefined. Studies report 5,000 U/kg/dose IV (half-life ~40 minutes), administered 3–6 times daily (max. 300,000 U/day). According to records, the purpose of the first combination therapy of UTI and IVIG is to reduce IVIG resistance and CAA incidence. When patients with drug allergies or urinary tract infection history, they should use medication with caution [34].

Others

Sivelestat Sodium Hydrate (SSH): A selective neutrophil elastase inhibitor and protease inhibitor [35]. Primarily used for acute lung injury/ARDS in systemic inflammatory response syndrome.

KD Application: Limited reports describe SSH combined with IVIG for initial or rescue therapy in KD. But there are several reports showing continuous intravenous infusion of 0.2mg/kg/h in KD. There is currently no evidence regarding the indications, dosage, and prescription of medication.

Plasma Exchange (PE)

PE reduces the incidence of coronary artery lesions by directly removing inflammatory cytokines from the blood [36]. Primarily used for IVIG-nonresponsive patients, PE is an invasive procedure associated with side effects such as hypotension/shock, bleeding, anemia, hypothermia related to extracorporeal circulation, coagulopathy due to albumin replacement, allergic reactions, and hypocalcemia. This treatment often requires deep sedation and management in an intensive care unit with mechanical ventilation. Regular monitoring of calcium levels and electrolyte adjustment is essential. PE has a long history, dating back to the pre-IVIG era, but it is typically reserved as a last resort for severe cases when other therapies fail, with limited prospective clinical trial data [37].

Anti-Anginal Agents and Coronary Vasodilators

Beta-Blockers

Beta-blockers are first-line anti-anginal agents. Propranolol is the only safe option for children with coronary stenosis accompanied by myocardial ischemia, post-myocardial infarction, heart failure, and arrhythmias (but not angina) [38]. Carvedilol may be used in children but carries a risk of worsening heart failure; treatment should start at low doses and be titrated based on tolerance and therapeutic benefit.

Calcium Channel Blockers

These agents inhibit calcium influx into vascular smooth muscle cells and prevent coronary spasm, making them first-line treatments for angina. Amlodipine is approved for hypertension in children aged ≥ 6 years, while nifedipine and diltiazem are not approved for pediatric use.

Nitrates

Nitrates increase coronary blood flow via coronary vasodilation and reduced preload, while decreasing left ventricular preload and afterload to alleviate myocardial ischemia. Tolerance develops with prolonged use, so indiscriminate administration should be avoided.

Sublingual nitroglycerin: Adults: 1–2 tablets (0.3–0.6 mg); Children: ½–⅓ tablet (dose adjusted based on body size). Continuous intravenous infusion: 0.1–20 µg/kg/min.

Conclusion

The primary goal of acute-phase Kawasaki disease (KD) treatment is to reduce the incidence of coronary artery lesions. High-dose intravenous immunoglobulin (IVIG) combined with oral aspirin remains the first-line therapy. However, some patients may require adjunctive agents such as glucocorticoids or infliximab. This review summarizes acute-phase therapeutic options to assist domestic clinicians in managing KD. Nevertheless, certain treatment strategies still lack robust evidence. We anticipate updated guidelines with higher-quality recommendations to advance optimal KD management.

References

1. Xin-yan, Z. H. A. N. G., Y. A. N. G. Ting-ting, H. E. Ting, L. I. N. G. Jia-yun, H. U. Xiu-fen, W. E. N. Yu, W. E. I. Jun, and L. U. Hui-ling. "Epidemiological and clinical features of Kawasaki disease in a single center from 2012 to 2016." *Chinese Journal of Evidence-Based Pediatrics* 13, no. 6 (2018): 427.
2. Agarwal, Shreya, and Devendra K. Agrawal. "Kawasaki disease: etiopathogenesis and novel treatment strategies." *Expert review of clinical immunology* 13, no. 3 (2017): 247-258.
3. Luna, Sofia, and Salwa Mikhail. "Elucidating the Role of a Lysyl Oxidase Polymorphism in Risk for Coronary Atery Disease." (2018).
4. Deng Fang-ming, Evidence based Guidelines for Diagnosis and Treatment of Kawasaki Disease in Chinese Children (2023) [J]. *Chinese Journal of Contemporary Pediatrics*, 2023, 25(12).DOI:10.7499/j.issn.1008-8830.2309038.
5. Mu, Zhi-Long, Fu-Yong Jiao, and Kai-Sheng Xie. "Interpretation of the JCS/JSCS 2020 guideline on diagnosis and management of cardiovascular sequelae in Kawasaki disease." *Zhongguo Dang dai er ke za zhi= Chinese Journal of Contemporary Pediatrics* 23, no. 3 (2021): 213-220.
6. Melgar, Michael. "Council of State and Territorial Epidemiologists/CDC surveillance case definition for multisystem inflammatory syndrome in children associated with SARS-CoV-2 infection—United States." *MMWR. Recommendations and Reports* 71 (2022).
7. Furusho, Kenshi, Katsuko Sato, and Takeshi Soeda. "High-dose intravenous gammaglobulin for Kawasaki disease." (1983): 1359.
8. Moussa, Taha, and Linda Wagner-Weiner. "Kawasaki disease: beyond IVIG and aspirin." *Pediatric Annals* 48, no. 10 (2019): e400-e405.
9. Broderick, Cathryn, Shinobu Kobayashi, Maiko Suto, Shuichi Ito, and Tohru Kobayashi. "Intravenous immunoglobulin for the treatment of Kawasaki disease." *Cochrane database of systematic reviews* 1 (2023).
10. Chen, Hsin Hsu, Po Mai Liu, Chin Nam Bong, Yu Tsun Wu, Kunder D. Yang, and Chih Lu Wang. "Methylprednisolone pulse therapy for massive lymphadenopathy in a child with intravenous immunoglobulin-resistant Kawasaki disease." *Journal of Microbiology, Immunology, and Infection= Wei Mian yu gan ran za zhi* 38, no. 2 (2005): 149-152.
11. Dionne, Audrey, and Jane W. Newburger. "Kawasaki disease." *Nadas' Pediatric Cardiology* (2025): 567-580.
12. Ramus, Béatrice, Omar Benbrahim, and Patrick Chérin. "Use of intravenous and subcutaneous human immunoglobulins." *Soins; la Revue de Reference Infirmiere* 64, no. 833 (2019): 13-18.
13. Cortellini, Gabriele, Cristiano Caruso, and Antonino Romano. "Aspirin challenge and desensitization: how, when and why." *Current opinion in allergy and clinical immunology* 17, no. 4 (2017): 247-254.
14. Dallaire, Frederic, Zoe Fortier-Morissette, Samuel Blais, Anita Dhanrajani, Dania Basodan, Claudia Renaud, Mathew Mathew et al. "Aspirin dose and prevention of coronary abnormalities in Kawasaki disease." *Pediatrics* 139, no. 6 (2017): e20170098.
15. Li, Dan, Xi Chen, Xiaohui Li, Yue Yuan, Hongfang Jin, Guiying Liu, Huili Zhang, and Gaoqiang Xie. "Effectiveness and safety of dual antiplatelet therapy in coronary aneurysms caused by Kawasaki disease in children: study protocol for a multicenter randomized clinical trial." *Translational Pediatrics* 10, no. 7 (2021): 1914.
16. Irizarry-Alvarado, Joan M., and Lynsey A. Seim. "Perioperative management of anticoagulants." *Current Clinical Pharmacology* 12, no. 3 (2017): 145-151.
17. of Cardiology, Subspecialty Group, and Editorial Board. "Recommendations for clinical management of Kawasaki disease with coronary artery lesions (2020 revision)." *Zhonghua er ke za zhi= Chinese journal of pediatrics* 58, no. 9 (2020): 718-724.
18. Patel, Ronak B., and Apostolos K. Tassiopoulos. "Anticoagulants and surgery: so many agents, so many taking them." *Advances in Surgery* 53 (2019): 235-251.
19. Onishi A, St Ange K, Dordick JS, Linhardt RJ. Heparin and anticoagulation. *Front Biosci (Landmark Ed)*. 2016 Jun 1;21:1372-92. doi: 10.2741/4462. PMID: 27100512.
20. Moreno, Ana Isabel Franco, Rosa María Martín Díaz, and María Jose Garcia Navarro. "Direct oral anticoagulants: an update." *Medicina Clinica (English Edition)* 151, no. 5 (2018): 198-206.
21. Handford, Charles, Owen Thomas, and Christopher HE Imray. "Frostbite." *Emergency Medicine Clinics* 35, no. 2 (2017): 281-299.

22. KhalafAllah, Mahmoud Tawfik, Ahmed Basiony, and Ahmed Salama. "Difluprednate versus prednisolone acetate after cataract surgery: a systematic review and meta-analysis." *BMJ open* 9, no. 11 (2019): e026752.
23. Miyata, Koichi, Tetsuji Kaneko, Yoshihiko Morikawa, Hiroshi Sakakibara, Takahiro Matsushima, Masahiro Misawa, Tsutomu Takahashi et al. "Efficacy and safety of intravenous immunoglobulin plus prednisolone therapy in patients with Kawasaki disease (Post RAISE): a multicentre, prospective cohort study." *The Lancet Child & Adolescent Health* 2, no. 12 (2018): 855-862.
24. Wang, Zhouping, Feiyan Chen, Yanfei Wang, Wei Li, Xiaofei Xie, Peiying Liu, Xu Zhang, Li Zhang, and Ping Huang. "Methylprednisolone pulse therapy or additional IVIG for patients with IVIG-resistant Kawasaki disease." *Journal of Immunology Research* 2020, no. 1 (2020): 4175821.
25. Hung, Jeng-Juh, and Cheng-Hsun Chiu. "Pulse methylprednisolone therapy in the treatment of immune globulin-resistant Kawasaki disease: case report and review of the literature." *Annals of tropical paediatrics* 24, no. 1 (2004): 89-93.
26. Lichtenstein, Lev, Yulia Ron, Shmuel Kivity, Shomron Ben-Horin, Eran Israeli, Gerald M. Fraser, Iris Dotan, Yehuda Chowders, Ronit Confino-Cohen, and Batia Weiss. "Infliximab-related infusion reactions: systematic review." *Journal of Crohn's and Colitis* 9, no. 9 (2015): 806-815.
27. Pan, Yan, Qihong Fan, and Luoyi Hu. "Treatment of immunoglobulin-resistant Kawasaki disease: a Bayesian network meta-analysis of different regimens." *Frontiers in pediatrics* 11 (2023): 1149519.
28. Xie, Li-Ping, Lu Zhao, Chen Chu, Lan He, Xue-Cun Liang, Shu-Na Sun, Qu-Ming Zhao et al. "Retrospective analysis of Infliximab in the treatment of Kawasaki disease." *Zhonghua er ke za zhi= Chinese Journal of Pediatrics* 60, no. 1 (2022): 14-19.
29. Mori, Masaaki, Takuma Hara, Masako Kikuchi, Hiroyuki Shimizu, Tomoyuki Miyamoto, Satoru Iwashima, Tatsuya Oonishi et al. "Infliximab versus intravenous immunoglobulin for refractory Kawasaki disease: a phase 3, randomized, open-label, active-controlled, parallel-group, multicenter trial." *Scientific reports* 8, no. 1 (2018): 1994.
30. Burns, Jane C. "Cyclosporine and coronary outcomes in Kawasaki disease." *The Journal of Pediatrics* 210 (2019): 239-242.
31. Wnętrzak, Anita, Katarzyna Makyła-Juzak, Anna Chachaj-Brekiesz, Ewelina Lipiec, Nuria Vila Romeu, and Patrycja Dynarowicz-Latka. "Cyclosporin A distribution in cholesterol-sphingomyelin artificial membranes modeled as Langmuir monolayers." *Colloids and Surfaces B: Biointerfaces* 166 (2018): 286-294.
32. Kim, Kyu Yeun, Yoon-Sun Bae, Woohyuk Ji, Dongjik Shin, Ho-Seong Kim, and Dong Soo Kim. "ITPKC and SLC11A1 gene polymorphisms and gene-gene interactions in Korean patients with Kawasaki disease." *Yonsei medical journal* 59, no. 1 (2018): 119-127.
33. Wang, Guiliang, Yan Liu, Shu-Feng Zhou, Ping Qiu, Linfang Xu, Ping Wen, Jianbo Wen, and Xianzhong Xiao. "Effect of somatostatin, ulinastatin and gabexate on the treatment of severe acute pancreatitis." *The American journal of the medical sciences* 351, no. 5 (2016): 506-512.
34. Iwashima, Satoru, Masashi Seguchi, Tadashi Matubayashi, and Takehiko Ohzeki. "Ulinastatin therapy in Kawasaki disease." *Clinical drug investigation* 27, no. 10 (2007): 691-696.
35. Ebata, Ryota, Kumi Yasukawa, Kazue Nagai, Yuko Saito, Kouji Higashi, Jun Homma, Nobuyuki Takada et al. "Sivelestat sodium hydrate treatment for refractory Kawasaki disease." *Pediatrics International* 61, no. 5 (2019): 438-443.
36. Osman, Chinar, Rachel Jennings, Khaled El-Ghariani, and Ashwin Pinto. "Plasma exchange in neurological disease." *Practical Neurology* 20, no. 2 (2020): 92-99.
37. Noguchi, Satoko, Junichi Saito, Tomoyuki Kudo, Eiji Hashiba, and Kazuyoshi Hirota. "Safety and efficacy of plasma exchange therapy for Kawasaki disease in children in intensive care unit: case series." *JA clinical reports* 4, no. 1 (2018): 25.
38. Ogrodowczyk, Magdalena, Katarzyna Dettlaff, and Anna Jelińska. "Beta-blockers: current state of knowledge and perspectives." *Mini reviews in medicinal chemistry* 16, no. 1 (2016): 40-54.